SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant4_6695_52Tone_RU37

Spectrum I

Ref Level 10.00 d8m Offset 16.91 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
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-20 dBm /{‘ \\
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.60 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -30.900 MHz | 200.000 kHz | 6.65335 GHZ | 61.61dBm | 55.01d8  _ -15.01d8 |
-30.900 MHz -20.600 MHz | 200.000 kHz 6.66413 GHz -62.13 dBm | -55.53 dB -15.57 dB
-20.600 MHz -11,300 MHz | 200.000 kHz 6.68364 GHz -40.29 dBm -33.69 d& -13.64 dB
-11.300 MHz -10.300 MHz | 200.000 kHz 6.68370 GHz -40.86 dBm -34.26 dB | -14.36 dB |
10.300 MHz 11,300 MHz | 200.000 kHz 6.70629 GHz -53.70 dBm -47.10 dB8 -27.20de |
11,300 MHz 20,600 MHz | 200.000 kHz 6.70669 GHz -53.09 dBm -46.49 dB -26.16 dB |
20.600 MHz 30.900 MHz | 200.000 kHz 6.7258S GHz | -62.11 dBm -55.51 dB -15.57 dB |
30.900 MHz 50,000 MHz | 200.000 kHz 6.73110 GHz -61.81 dBm -55.21 dB -15.21d8 |
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Spectrum

Ref Level 10.00 dBm
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Offset 16.91 d&
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Spectrum Emission Mask
Peak Power

-7.15 dBm

Standard: None

RBW 200.000 kHz ‘

Span 100.0 MHz

Date:

16.NOV.2022 ©

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -30.000 MHz | 200.000 KHz 6.64544 GHz ~62.29 dBm 55.14d8B 1514408 |
-30.900 MHz -20.600 MHz 200.000 kHz 6.66422 GHz -62.86 dBm | -55.71 dB -15.84 dB |
-20.600 MHz -11,300 MHz 200.000 kHz 6.68368 GHz -41.02 dBm -33.87 d8 -13.84 dB
-11.300 MHz | -10.300 MHz | 200.000 kHz 6.68372 GHz -41.25 dBm -34.10dB -14.40dB |

10.300 MHz 11,300 MHz 200.000 kHz 6.70629 GHz -49.51 dBm -42.36 dB -22,66 dB |

11.300 MHz 20.600 MHz | 200.000 kHz 6.70659 GHz -48.01 dBm -40.86 dB -20.62 dB |

20.600 MHz 30.900 MHz 200.000 kHz 6.72578 GHz -62.53 dBm -55.38dB | -15.53 dB |

30.900 MHz 50.000 MHz | 200.000 kHz 6.74111 GHz -62.26 dBm -55.12 dB -15.12 dB |
~r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6855_26Tone_RUS

Spectrum I
Ref Level 10.00 d8m Offset 17.03 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.06 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | ___Frequency Power Abs Power Rel ALimit
-50.000 MHz | -30.780 MHz | _200.000 kHz | 6.80880 GHz | 6238dBm | 53.31dB | -13.31d8 |
-30.780 MHz -20.520 MHz | 200.000 kHz 6.82436 GHz -62.69 dBm | -53.62 dB -13.78 dB
-20.520 MHz -11.260 MHz | 200.000 kHz 6.83464 GHz -62.78 dBm -53.72 de -25.85 db
-11.260 MHz -10.260 MHz | 200.000 kHz 6.84375 GHz -55.24 dBm -46.18 dB | -26.28 dB |
10.260 MHz 11,260 MHz | 200.000 kHz 6.86626 GHz -44.04 dBm -34.98 d8 -15.08 dB |
11,260 MHz 20,520 MHz | 200.000 kHz 6.86627 GHz -42.95 dBm -33.89 dB -13.88.dB |
20.520 MHz 30.780 MHz | 200.000 kHz 6.88576 GHz | -62.55 dBm -53.49 dB -13.52d8 |
30.780 MHz 50,000 MHz | 200.000 kHz 6.89642 GHz -61.87 dBm -52.81 dB -12.81dB |
— -——
Date: 16.NOV.2(
11AX20MIMO_Ant5_6855_52Tone_RU40
Spectrum ué:
Ref Level 10.00 dBm Offset 17.03 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
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-80 d
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.68 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency Power Abs Power Rel ALimit
-50.000 MHz -30.780 MHz | 200.000 kHz 6.80935 GHz 61.87 dBm -54.19 dB -14.190B |
-30.780 MHz -20.520 MHz | 200.000 kHz 6.82423 GHz -62.31 dBm | -54.63 dB -14.64 dB |
-20.520 MHz -11.260 MHz | 200.000 kHz 6.84359 GHz -52.11 dém -44.43 de -24.29 dB
-11.260 MHz | -10.260 MHz | 200.000 kHz 6.84375 GHz -53.28 dBm -45.60 dB -25.70dB |
10.260 MHz 11,260 MHz | 200.000 kHz 6.86625 GHz -42.28 dBm -34.59 dB -14.89.dB |
11,260 MHz 20,520 MHz | 200.000 kHz 6.86628 GHz -41.67 dBm -33.99 dB -13.97 dB |
20.520 MHz 30.780 MHz | 200.000 kHz 6.88576 GHz -62.08 dBm -54.39dB | -14.42.d8B |
30.780 MHz 50.000 MHz | 200.000 kHz 6.89548 GHz -61.50 dBm -53.81 dB -13.81d8 |
— __
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6855_106Tone_RU54
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Date:

16.NOV. 2(

Spectrum I
Ref Level 10.00 d8m Offset 17.03 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.22 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -30.780 MHz | _200.000 kHz | 6.81616 GHz | 62.30dBm | 56.08dB __ -16.08d8 |
-30.780 MHz -20.520 MHz | 200.000 kHz 6.82424 GHz -62.96 dBm | -56.74 dB -16.76 dB
-20.520 MHz -11.260 MHz | 200.000 kHz 6.84346 GHz -49.25 dBm -43.04 de -22.79 dB
-11.260 MHz -10.260 MHz | 200.000 kHz 6.84375 GHz -49.75 dBm -43.53dB | -23.63dB |
10.260 MHz 11,260 MHz | 200.000 kHz 6.86625 GHz -40.81 dBm -34.60 dB8 -14.90de |
11,260 MHz 20,520 MHz | 200.000 kHz 6.86627 GHz -40.06 dBm -33.85 dB -13.84 dB |
20.520 MHz 30.780 MHz | 200.000 kHz 6.88565 GHz | -62.35 dBm -56.13 dB -16.28 dB |
30.780 MHz 50,000 MHz | 200.000 kHz 6.88659 GHz -61.91 dBm -55.69 dB -15.69 dB |

11AX20MIMO_Ant4_6855_26Tone_RUS

Spectrum

Ref Level 10.00 dBm
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@ 1Rm View

Limit §heck PARS

0 dBM<288

-10 dBm ] i \
-20 def /

-30d b . | J 1k,

-40 d

<50 dB \

-60 dBm
e

-70d

-80 d
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Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -6.69 dBm

RBW 200.000 kHz

Date:

16.NOV.2022

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -30.060 MHz | 200.000 KHz 6.82335 GHz ~62.36 dBm 55.67 dB ~15.67 dB |
-30.960 MHz -20.640 MHz 200.000 kHz 6.82411 GHz -62.86 dBm | -56.17 dB -16.25dB |
-20.640 MHz -11,320 MHz 200.000 kHz 6.84361 GHz -54.15 dBm -47.46 dB -27.40 dB
-11.320MHz | -10.320 MHz | 200.000 kHz 6.84369 GHz -55.03 dBm 4834 dB 28.44 dB |

10.320 MHz 11,320 MHz 200.000 kHz 6.86631 GHz -41.53 dBm -34.84 dB -15.14 dB |
11.320 MHz 20.640 MHz 200.000 kHz 6.86644 GHz -41.32 dBm -34.63 d8 -14.53 d8 |
20.640 MHz 30.960 MHz 200.000 kHz 6.88594 GHz -62.57 dBm -55.88 dB | -15.90 dB |
30.960 MHz 50.000 MHz | 200.000 kHz 6.89523 GHz -61.91 dBm -55.22 dB -15.22 dB |
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant4_6855_52Tone_RU40

Date: 16.NOV.2(

Spectrum I
Ref Level 10.00 d8m Offset 16.95 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dBm J i
pege ] [ 1t
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-80 derr
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.55dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -30.960 MHz | 200.000 kHz | 6.82044 GHz | 61.43dBm | 55.80d8 _ -15.80dB |
-30.960 MHz -20.640 MHz | 200.000 kHz 6.82407 GHz -62.02 dBm | -56.47 dB -16.51 dB
-20.640 MHz -11,320 MHz | 200.000 kHz 6.84353 GHz -51.17 dBm -45.62 dB -25.49 dB
-11.320 MHz -10.320 MHz | 200.000 kHz 6.84369 GHz -52.42 dBm -46.87 dB | -26.97 dB |
10.320 MHz 11,320 MHz | 200.000 kHz 6.86631 GHz -39.80 dBm -34.25 dB -14.55de |
11.320 MHz 20,640 MHz | 200.000 kHz 6.86638 GHz -39.36 dBm -33.81 dB -13.77.dB |
20.640 MHz 30.960 MHz | 200.000 kHz 6.88593 GHz | -61.71 dBm -56.16 dB -16.21d8 |
30.960 MHz 50,000 MHz | 200.000 kHz 6.89454 GHz -61.27 dBm -55.72 dB -15.72 dB |
N7

11AX20MIMO_Ant4_6855_106Tone_RU54

Spectrum
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Span 100.0 MHz

RBW 200.000 kHz ‘

Date:

16.NOV.2022

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
~50.000 MHz | -30.060 MHz | 200.000 KHz 6.82378 GHz ~58.25 dbm 52.84 dB 12.84d8 |
-30.960 MHz -20.640 MHz 200.000 kHz 6.82416 GHz -59.52 dBm | -54.11 dB -14.24 dB |
-20.640 MHz -11,320 MHz 200.000 kHz 6.83476 GHz -53.70 dBm -48.29 dB -20.63 dB
-11.320MHz | -10.320 MHz | 200.000 kHz 6.84369 GHz -48.61 dBm -43.20 dB 23.30dB |

10.320 MHz 11,320 MHz 200.000 kHz 6.86632 GHz -36.66 dBm -31.26 dB8 -11.36 dB |

11.320 MHz 20.640 MHz 200.000 kHz 6.86641 GHz -36.46 dBm -31.05 d& -10.97 dB |

20.640 MHz 30.960 MHz 200.000 kHz 6.88553 GHz -58.51 dBm -53.10dB | -13.60 dB |

30.960 MHz 50.000 MHz | 200.000 kHz 6.88768 GHz -58.64 dBm -53.23 dB -13.23dB |
~r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6875_26Tone_RUS

Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 16.97 d8 Mode Sweep

(@ 1rm view

Limit ¢heck
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31.020 MHz

Spectrum Emission Mask
Peak Power -8.73 dBm

Range Low Range Up | RBW |

Standard: None

RBW 200.000 kHz ‘

Frequency | _Power Abs Power Rel ALimit

-31.020 MHz | 200.000 kHz | 6.82997 GHz | 6258dBm | 53.85dB | -13.8508 |
-20.680 MHz | 200.000 kHz 6.84403 GHz -63.01 dBm | -54.28 dB -14.35 dB
-11.340 MHz | 200.000 kHz 6.86350 GHz -54.69 dBm -45.96 de -25.82 dB
-10.340 MHz | 200.000 kHz 6.86367 GHz -55.47 dBm -46.74 dB | -26.84 dB |
11,340 MHz | 200.000 kHz 6.88633 GHz -44.08 dBm -35.35 dB -15.45d8 |
20,680 MHz | 200.000 kHz 6.88635 GHz -43.35 dBm -34.62 dB -14.61dB |
31.020 MHz | 200.000 kHz 6.90598 GHz | -62.43 dBm -53.70 dB -13.75d8 |
50,000 MHz | 200.000 kHz 6.90679 GHz -61.94 dBm -53.21 dB -13.21d8 |

Nig

Date: 16.NOV.2(

11AX20MIMO_Ant5_6875_52Tone_RU40

Spectrum
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Spectrum Emission Mask
Peak Power -8.24 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
50.000 MHz | -31.020 MHz | 200.000 KHz 6.84174 GHz ~62.08 dBm 53.84 dB ~13.84 08 |
-31.020 MHz -20.680 MHz 200.000 kHz 6.84401 GHz -62.35 dBm | -54.11 dB -14.14 dB |
-20.680 MHz -11.340 MHz 200.000 kHz 6.86365 GHz -53.01 dBm -44.76 dB -24.75 dB
-11.340MHz | -10.340 MHz | 200.000 kHz 6.86369 GHz -53.37 dBm 45.13dB 25.83dB |

10.340 MHz 11,340 MHz 200.000 kHz 6.88633 GHz -42.80 dBm -34.56 dB -14.66 dB |
11.340 MHz 20.680 MHz | 200.000 kHz 6.88664 GHz -43.02 dBm -34.78 d8 -14.53 d8 |
20.680 MHz 31.020 MHz 200.000 kHz 6.90602 GHz -62.05 dBm -53.80dB | -13.81dB |
31.020 MHz 50.000 MHz | 200.000 kHz 6.90643 GHz -61.56 dBm -53.32 dB -13.32.dB |
— __
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_6875_106Tone_RU54

Spectrum I

Ref Level 10.00 d8m Offset 16.97 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
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CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.74 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.020 MHz | _200.000 kHz | 6.84330 GHz | 62.43dBm | 55.60d8 _ -15.60d8 |
-31.020 MHz -20.680 MHz | 200.000 kHz 6.84399 GHz -62.85 dBm | -56.11 dB -16.13 dB
-20.680 MHz -11.340 MHz | 200.000 kHz 6.86364 GHz -50.41 dBm -43.67 d& -23.65 db
-11.340 MHz -10.340 MHz | 200.000 kHz 6.86368 GHz -51.28 dBm -44.54 dB | -24.84.dB |
10.340 MHz 11,340 MHz | 200.000 kHz 6.88633 GHz -41.31 dBm -34.57 d8 -14.67 dB |
11,340 MHz 20,680 MHz | 200.000 kHz 6.88636 GHz -40.91 dBm -34.17 dB -14.16 dB |
20.680 MHz 31.020 MHz | 200.000 kHz 6.90590 GHz | -62.30 dBm -55.56 dB -15.69.d8 |
31.020 MHz 50,000 MHz | 200.000 kHz 6.91411 GHz -61.84 dBm -55.10 dB -15.10 dB |
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Date:

16.NOV.2022 04:

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.080 MHz 200.000 kHz 6.83481 GHz -62.53 dBm -57.01dB -17.01d8 |
-31.080 MHz -20.720 MHz 200.000 kHz 6.84398 GHz -62.93 dBm | -57.41 dB -17.47 dB |
-20.720 MHz -11.360 MHz 200.000 kHz 6.85436 GHz -62.92 dBm -57.40 dB -29.47 dB
-11.360 MHz | -10.360 MHz | 200.000 kHz 6.86365 GHz -55.77 dBm -50.25 dB -30.35dB |

10.360 MHz 11,360 MHz 200.000 kHz 6.88636 GHz -41.23 dBm -35.72 dB8 -15.82.dB |

11.360 MHz 20.720 MHz | 200.000 kHz 6.88639 GHz -41.08 dBm -35.56 dB -15.54 dB |

20.720 MHz 31.080 MHz 200.000 kHz 6.9060S GHz -62.41 dBm -56.89 dB | -16.93 dB |

31.080 MHz 50.000 MHz | 200.000 kHz 6.91983 GHz -62.16 dBm -56.64 dB -16.64 dB |
~r
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant4_6875_52Tone_RU40

Spectrum I
Ref Level 10.00 d8m Offset 16.80 d& Mode Sweep
Count 100/100
(@ 1rm View
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CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.78 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.080 MHz | 200.000 kHz | 6.82878 GHZ | 61.86dBm | 56.08dB __ -16.08d8 |
-31.080 MHz -20.720 MHz | 200.000 kHz 6.84396 GHz -62.30 dBm | -56.53 dB -16.57 dB
-20.720 MHz -11.360 MHz | 200.000 kHz 6.86360 GHz -53.26 dBm -47.48 d& -27.44 dB
-11.360 MHz -10.360 MHz | 200.000 kHz 6.86365 GHz -53.58 dBm -47.80 dB | -28.10dB |
10.360 MHz 11,360 MHz | 200.000 kHz 6.88636 GHz -40.07 dBm -34.29 d8 -14.39de |
11.360 MHz 20,720 MHz | 200.000 kHz 6.88643 GHz -39.72 dBm -33.94 dB -13.89.dB |
20.720 MHz 31.080 MHz | 200.000 kHz 6.90606 GHz | -61.92 dBm -56.14 dB. -16.17.d8 |
31.080 MHz 50,000 MHz | 200.000 kHz 6.90637 GHz -61.35 dBm -55.57 dB -15.57 dB |
N7
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Ref Level 10.00 dBm
Count 100/100
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Spectrum Emission Mask
Peak Power

-5.57 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
50.000 MHz | -31.080 MHz | 200.000 KHz 6.84327 GHz 62.19 dBm S6.61d8 16.61d8 |
-31.080 MHz -20.720 MHz 200.000 kHz 6.84394 GHz -63.01 dBm | -57.43 dB -17.45dB |
-20.720 MHz -11.360 MHz 200.000 kHz 6.86361 GHz -50.54 dBm -44.97 dB -24.94 dB
-11.360 MHz | -10.360 MHz | 200.000 kHz 6.86365 GHz 51.23 dBm -45.66 dB 25,76 dB |

10.360 MHz 11,360 MHz 200.000 kHz 6.88636 GHz -39.28 dBm -33.71dB -13.81d8 |

11.360 MHz 20.720 MHz | 200.000 kHz 6.88638 GHz -38.88 dBm -33.30 d8 -13.29.d8 |

20.720 MHz 31.080 MHz 200.000 kHz 6.9060S GHz -62.15 dBm -56.57 dB | -16.62 dB |

31.080 MHz 50.000 MHz | 200.000 kHz 6.91305 GHz -61.93 dBm -56.36 dB -16.36 dB |
-~
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Spectrum I

Ref Level 10.00 dBm
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power

Range Low Range Up |

Standard: None

-6.53 dBm

RBW |___Frequency

RBW 200.000 kHz ‘

Power Abs Power Rel ALimit

50.000 MHz __ -31.320 MHz |
31320 MHz _ -20.880 MHz
20,880 MHz | -11.440 MHz
-11.440MHz | -10.440 MHz
10.440 MHz 11.440 MHz
11.440 MHz 20.880 MHz
20.880 MHz 31.320 MHz_
31.320 MHz 50.000 MHz

"200.000 kHz |

200.000 kHz
200.000 kHz
200.000 kHz
200.000 kHz
200.000 kHz
200.000 kHz
200.000 kHz

6.86372 GHz
6.88354 GHz
6.88357 GHz
6.90644 GHz
6.90646 GHz

6.92758 GHz

6.84793 GHz |

6.92624 GHz |

£2.15dBm | -55.61d8 | -15.62d8 |
62.67dBm | -56.14 dB -16.18 dB
-41.45 dBm -34.92 dB -14.90 dB
-41.67 dBm 35.14d8 | -1544dB
-54.53 dBm -48.00 dB -28.10 dB
-54.18 dBm -47.65 dB 27.63 dB
62.32 dBm 5578 d8 -15.87 dB
51.78 dBm -55.25 dB -15.25 dB
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Spectrum

(®)

Ref Level 10.00 dBm
Count 100/100

Offset 17.07 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

PABS

-10 dBém
-20 dei

-30 d

-40 d

<50 dB

;60.dBm

-70d
-80 d

CF 6.895 GHz

10001 pts

Spectrum Emission Mask
Peak Power

Standard: None

-6.19 dBm

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.320 MHz 200.000 kHz 6.86146 GHz -61.69 dBm -55.50 dB -15.50 dB |
-31.320 MHz -20.880 MHz 200.000 kHz 6.86379 GHz -62.20 dBm | -56.01 dB -16.13dB |
-20.880 MHz -11.440 MHz 200.000 kHz 6.88349 GHz -41.10 dBm -34.91 dB -14.85 dB
-11.440 MHz | -10.440 MHz | 200.000 kHz 6.88357 GHz -41.11 dBm -34.91d8 -15.21dB |

10.440 MHz 11,440 MHz 200.000 kHz 6.90644 GHz -52.86 dBm -46.67 dB -26.77 dB |

11,440 MHz 20.880 MHz 200.000 kHz 6.90644 GHz -51.80 dBm -45.61 dg -25.61d8 |

20.880 MHz 31.320 MHz 200.000 kHz 6.92619 GHz -61.78 dBm -55.59.dB | -15.73 dB |

31.320 MHz 50.000 MHz | 200.000 kHz 6.92086 GHz -61.58 dBm -55.39 dB -15.39 dB |
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Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 17.07 d8

Mode Sweep

(@ 1rm view

Limit ¢heck

PABS

dBR<28¢

-10 dem

-20 dBém

=30 deém

-40 dB

=50 dei

—
s

260 dBm

=70 di

-80 derr

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power

-4.96 dBm

Standard: None

RBW 200.000 kHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
50.000 MHz | -31.320 MHz | _200.000 kHz | 6.86356 GHZ | 61.54dBm | 56.58dB | -16.58.d8 |
-31.320 MHz -20,880 MHz | 200.000 kHz 6.86369 GHz -62.12 dBm | -57.16 dB -17.17 dB
-20.880 MHz -11.440 MHz | 200.000 kHz 6.88351 GHz -38.74 dBm -33.77 d& -13.73 dB
-11.440 MHz -10.440 MHz | 200.000 kHz 6.88357 GHz -39.56 dBm -34.59dB | -14.69dB |

10.440 MHz 11.440 MHz | 200.000 kHz 6.90644 GHz -49.72 dBm -44.76 dB -24.86 dB |
11,440 MHz 20,880 MHz | 200.000 kHz 6.90652 GHz -48.35 dBm -43.39 dB -23.32.dB |
20.880 MHz 31.320 MHz | 200.000 kHz 6.92614 GHz | -61.81 dBm -56.85 dB |
31.320 MHz 50,000 MHz | 200.000 kHz 6.92687 GHz -61.61 dBm 64 dB |
w r
Date: 16.NOV.2( 0
11AX20MIMO_Ant4_6895_26Tone_RUO
Spectrum ué:
Ref Level 10.00 dBm Offset 16.87 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBf==28¢
-10 dBém
| \
-20 dei t l T
-30 d /f L=
-40d /
=50 dB /
-60 dBm. — g
-70d
-80 d
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.57 dBm RBW 200.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -30.840 MHz | 200.000 kHz 6.85469 GHz -62.18 dBm -54.61 dB -14.61d8 |
-30.840 MHz -20.560 MHz | 200.000 kHz 6.86419 GHz -62.82 dBm | -55.26 dB -15.28.dB |
-20.560 MHz -11.280 MHz | 200.000 kHz 6.88372 GHz -41.01 dém -33.44 de -13.44 dB
-11.280MHz | -10.280 MHz | 200.000 kHz 6.88373 GHz -41.87 dBm -34.31dB -14.41d8 |

10.280 MHz 11,280 MHz | 200.000 kHz 6.90628 GHz -54.51 dBm -46.94 dB -27.04 dB |
11,280 MHz 20,560 MHz | 200.000 kHz 6.90660 GHz -53.76 dBm -46.19 dB -25.92.dB |
20.560 MHz 30.840 MHz | 200.000 kHz 6.92570 GHz -62.43 dBm -54.86 dB | -15.03d8 |
30,840 MHz 50.000 MHz | 200.000 kHz 6.92648 GHz -61.91 dBm -54.35 dB -14.35 dB |
— r
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Spectrum I

Date: 16.NOV.2(

Ref Level 10.00 d8m Offset 16.87 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
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-10 dem T 1 T
-20 dBém ;1 iﬁ
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-30 dém =
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- B
-70d
-80 derr
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.79 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -30.840 MHz | _200.000 kHz | 6.85172 GHZ | 61.67dBm | 54.88dB | -14.88.d8 |
-30.840 MHz -20.560 MHz | 200.000 kHz 6.86422 GHz -62.26 dBm | -55.47 dB -15.53 dB
-20.560 MHz -11.280 MHz | 200.000 kHz 6.88366 GHz -41.45 dBm -34.66 dé -14.61 dB
-11.280 MHz -10.280 MHz | 200.000 kHz 6.88373 GHz -41.49 dBm -34.70dB | -14.80 dB |
10.280 MHz 11,280 MHz | 200.000 kHz 6.90628 GHz -52.75 dBm -45.96 dB -26.06 dB |
11,280 MHz 20,560 MHz | 200.000 kHz 6.90686 GHz -52.11 dBm -45.32 dB -24.81dB |
20.560 MHz 30.840 MHz | 200.000 kHz 6.92577 GHz | -62.11 dBm -55.32 dB -15.41ds |
30.840 MHz 50,000 MHz | 200.000 kHz 6.92731 GHz -61.57 dBm -54.78 dB -14.78 dB |
N7

11AX20MIMO_Ant4_6895_106Tone_RU53

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.87 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

-10 dBém
-20 dei

-30 d

;

-40 d

<50 dB

-e0.dam

-70d
-80 d

CF 6.895 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-5.63 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -30.840 MHz 200.000 kHz 6.86296 GHz -61.61 dBm -55.98 dB -15.98 dB |
-30.840 MHz -20.560 MHz 200.000 kHz 6.86440 GHz -61.79 dBm | -56.15 dB -16.43 dB |
-20.560 MHz -11,280 MHz 200.000 kHz 6.88372 GHz -39.32 dBm -33.69 dB -13.68 dB
-11.280 MHz | -10.280 MHz | 200.000 kHz 6.88373 GHz -39.68 dBm -34.05 dB -14.15dB |

10.280 MHz 11,280 MHz 200.000 kHz 6.90628 GHz -49.70 dBm -44.07 d8 -24.17.dB |
11,280 MHz 20.560 MHz | 200.000 kHz 6.90660 GHz -48.91 dBm -43.27 d8 -23.00d8 |
20.560 MHz 30.840 MHz 200.000 kHz 6.92579 GHz -61.67 dBm -56.03dB | -16.10dB |
30.840 MHz 50.000 MHz | 200.000 kHz 6.93672 GHz -61.46 dBm -55.83 dB -15.83 dB |
— __
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Spectrum I
Ref Level 10.00 d8m Offset 17.32 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dBm - -
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-20 dém ‘ 1
oo ast] kool g g
™
-40 dei /
=50 dei /
|-62.dbm, G
-70d
-80 derr
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.59 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.080 MHz | 200.000 kHz | 6.95232 GHZ | 61.82dBm | 56.23dB | -16.23dB |
-31.080 MHz -20.720 MHz | 200.000 kHz 6.96394 GHz -62.17 dBm | -56.58 dB -16.60 dB
-20.720 MHz -11.360 MHz | 200.000 kHz 6.98360 GHz -40.29 dBm -34.70 d& -14.66 dB
-11.360 MHz -10.360 MHz | 200.000 kHz 6.98365 GHz -40.68 dBm -35.09dB | -15.19dB |
10.360 MHz 11,360 MHz | 200.000 kHz 7.0063S GHz -53.00 dBm -47.40 dB -27.70 dB |
11.360 MHz 20,720 MHz | 200.000 kHz 7.00640 GHz -52.23 dBm -46.64 dB -26.60 dB |
20.720 MHz 31.080 MHz | 200.000 kHz 7.02578 GHz | -63.72 dBm -58.13 dB -18.47.d8 |
31.080 MHz 50,000 MHz | 200.000 kHz 7.02750 GHz -63.60 dBm -58.00 dB -18.00 dB |
— -——
Date: 16.NOV.2(

11AX20MIMO_Ant5_6995_52Tone_RU37

Sy
Ref Level 10.00 dBm Offset 17.32 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBfh=286

-10 dBm - 1 t
-20ds | |

-30 d

-40 d
=50 de /

<80, S
-70d
-80 d
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.26 dBm RBW 200.000 kHz
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.080 MHz | 200.000 kHz 6.95878 GHz -61.21 dBm -55.95 dB -15.95d8 |
-31.080 MHz -20.720 MHz | 200.000 kHz 6.96413 GHz -61.50 dBm | -56.24 dB -16.48 dB |
-20.720 MHz -11.360 MHz | 200.000 kHz 6.98362 GHz -40.09 dém -34.83 de -14.81 dB
-11.360 MHz | -10.360 MHz | 200.000 kHz 6.08365 GHz -40.63 dBm -35.37 dB -15.47.d8 |
10.360 MHz 11,360 MHz | 200.000 kHz 7.00636 GHz -52.67 dBm -47.41 dB -27.51dB |
11,360 MHz 20,720 MHz | 200.000 kHz 7.00636 GHz -51.36 dBm -46.10 dB -26.10 dB |
20.720 MHz 31.080 MHz | 200.000 kHz 7.02607 GHz -63.58 dBm -58.32dB | -18.34d8 |
31,080 MHz 50.000 MHz | 200.000 kHz 7.02744 GHz -62.89 dBm -57.63 dB -17.63 dB |
— __
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Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 17.32 d8

Mode Sweep

Span 100.0 MHz

RBW 200.000 kHz

Power Abs Power Rel ALimit

(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem } l W\
-20 dBém 1 T
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-70d
-80 derr
CF 6.995 GHz 10001 pts
Spectrum Emission Mask Standard: None
Peak Power -5.83 dBm
Range Low Range Up | RBW | Frequency |
-50.000 MHz | -31.080 MHz | 200.000 kHz | 6.06354 GHz | -61.20 dBm |
-31.080 MHz -20.720 MHz | 200.000 kHz 6.96398 GHz -61.84 dBm |
-20.720 MHz -11.360 MHz | 200.000 kHz 6.98362 GHz -40.44 dBm
-11.360 MHz -10.360 MHz | 200.000 kHz 6.98365 GHz -40.12 dBm
10.360 MHz 11,360 MHz | 200.000 kHz 7.00636 GHz -51.56 dBm
11.360 MHz 20,720 MHz | 200.000 kHz 7.00651 GHz -50.25 dBm
20.720 MHz 31.080 MHz | 200.000 kHz 7.02601 GHz | -63.47 dBm
31.080 MHz 50,000 MHz | 200.000 kHz 7.02838 GHz -63.10 dBm
N7

55.45d8 |
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34.20d8 |
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Count 100/100

Ref Level 10.00 dBm
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Mode Sweep
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CF 6.995 GHz

10001 pts

Spectrum Emission Mask
Peak Power

-5.97 dBm

Standard: None

Span 100.0 MHz

RBW 200.000 kHz ‘

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.140 MHz 200.000 kHz 6.95127 GHz -61.61 dBm -55.64 dB -15.64 dB |
-31.140 MHz -20.760 MHz 200.000 kHz 6.96387 GHz -61.98 dBm | -56.01 dB -16.02.dB |
-20.760 MHz -11,380 MHz 200.000 kHz 6.98358 GHz -41.01 dBm -35.03 dB -15.00 dB
-11.380 MHz | -10.380 MHz | 200.000 kHz 6.98362 GHz -40.90 dBm -34.92 dB -15.02 dB |

10.380 MHz 11,380 MHz 200.000 kHz 7.00636 GHz -54.24 dBm -48.27 dB -28.57 dB |
11.380 MHz 20.760 MHz | 200.000 kHz 7.00640 GHz -53.29 dBm -47.31 d8 -27.30 d8 |
20.760 MHz 31.140 MHz 200.000 kHz 7.02607 GHz -63.94 dBm -57.97 dB | -18.05 dB |
31.140 MHz 50.000 MHz | 200.000 kHz 7.04167 GHz -63.54 dBm -57.57 dB -17.57 dB |
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Spectrum I

Ref Level 10.00 dBm
Count 100/100

Offset 17.29 d8

Mode Sweep
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(@ 1rm View
Limit fheck PARS
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CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.24 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.140 MHz | 200.000 kHz | 6.95130 GHz | 61.18dBm | 54.04dB  -14.94d8 |
-31.140 MHz -20.760 MHz | 200.000 kHz 6.96389 GHz -61.90 dBm | -55.66 dB -15.69 dB
-20.760 MHz -11.380 MHz | 200.000 kHz 6.98357 GHz -41.14 dBm -34.90 d& -14.86 dB
-11.380 MHz -10.380 MHz | 200.000 kHz 6.98364 GHz -41.59 dBm -35.36dB | -15.66 dB |
10.380 MHz 11,380 MHz | 200.000 kHz 7.00638 GHz -53.35 dBm -47.11 dB -27.21de |
11,380 MHz 20,760 MHz | 200.000 kHz 7.00640 GHz -51.99 dBm -45.75 dB -25.74 dB |
20.760 MHz 31.140 MHz | 200.000 kHz 7.02610 GHz | -63.38 dBm -57.14dB -17.19.ds |
31.140 MHz 50,000 MHz | 200.000 kHz 7.03453 GHz -62.92 dBm -56.68 dB -16.68 dB |
N7
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Count 100/100
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Mode Sweep
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Date:

16.NOV.2022
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Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.140 MHz 200.000 kHz 6.95069 GHz -61.19 dBm 09 dB -15.09 dB |
-31.140 MHz -20.760 MHz 200.000 kHz 6.96389 GHz -61.69 dBm | -55.59 dB -15.61dB |
-20.760 MHz -11,380 MHz 200.000 kHz 6.98350 GHz -40.00 dBm -33.89 dB -13.79 dB
-11.380 MHz | -10.380 MHz | 200.000 kHz 6.98362 GHz -40.31 dBm -34.20 dB -14.30dB |

10.380 MHz 11,380 MHz 200.000 kHz 7.00632 GHz -49.46 dBm -43.36 dB8 -24.66 dB |

11.380 MHz 20.760 MHz | 200.000 kHz 7.00680 GHz -48.52 dBm -42.41 d8 -22.06 dB |

20.760 MHz 31.140 MHz 200.000 kHz 7.02613 GHz -63.42 dBm -57.31dB | -17.33 dB |

31.140 MHz 50.000 MHz | 200.000 kHz 7.03287 GHz -62.85 dBm -56.74 dB -16.74 dB |
~r
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Spectrum I

Ref Level 10.00 d8m Offset 16.87 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem ‘l [
-20 dBm. //1 T
-30 dBm. H —~
-40 dei
=50 dei \
-60 dB —
-70d
-80 derr
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.49 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency Power Abs Power Rel ALimit

-50.000 MHz | -30.840 MHz | _200.000 kHz | 7.05311 GHz | 63.78dBm | 57.20dB | -17.20dB |

-30.840 MHz -20.560 MHz | 200.000 kHz 7.06424 GHz -64.12 dBm | -57.63 dB -17.73 dB

-20.560 MHz -11.280 MHz | 200.000 kHz 7.08336 GHz -54.10 dBm -47.61 d&

-11.280 MHz -10.280 MHz | 200.000 kHz 7.08373 GHz -55.08 dBm -48.59 dB | |
10.280 MHz 11,280 MHz | 200.000 kHz 7.10628 GHz -41.59 dBm -35.10 d8 |
11,280 MHz 20,560 MHz | 200.000 kHz 7.10630 GHz -40.89 dBm -34.40 dB |
20.560 MHz 30.840 MHz | 200.000 kHz 7.12572 GHz | -64.59 dBm -58.10 dB. |
30.840 MHz 50,000 MHz | 200.000 kHz 7.13615 GHz -64.00 dBm 51 dB |

- r
Date: 16.NOV.2( 06:35:52
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Spectrum ué:
Ref Level 10.00 dBm Offset 16.87 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBf==28¢
-10 dBém f' [
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -7.09 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency Power Abs Power Rel ALimit
-50.000 MHz -30.840 MHz | 200.000 kHz 7.06295 GHz 63.11 dBm -56.01 dB -16.01 0B |
-30.840 MHz -20.560 MHz | 200.000 kHz 7.06418 GHz -63.43 dBm | -56.34 dB -16.35dB |
-20.560 MHz -11.280 MHz | 200.000 kHz 7.08368 GHz -51.06 dém -43.97 d& -23.93 dB
-11.280MHz | -10.280 MHz | 200.000 kHz 7.08373 GHz -52.49 dBm -45.39 dB -25.49d8 |
10.280 MHz 11,280 MHz | 200.000 kHz 7.10627 GHz -40.86 dBm -33.77 dB -14.07 dB |
11,280 MHz 20,560 MHz | 200.000 kHz 7.10628 GHz -40.36 dBm -33.26 dB -13.26 dB |
20.560 MHz 30.840 MHz | 200.000 kHz 7.12575 GHz -64.13 dBm -57.04dB | -17.15d8 |
30.840 MHz 50,000 MHz | 200.000 kHz 7.13011 GHz -63.66 dBm -56.57 dB -16.57 dB |
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Spectrum I

Ref Level 10.00 d8m Offset 16.87 d& Mode Sweep
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CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -6.91 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit

-50.000 MHz | -30.840 MHz | _200.000 kHz | 7.06116 GHz | 6346 dBm | 56.54dB | -16.54d8 |
-30.840 MHz -20.560 MHz | 200.000 kHz 7.06424 GHz -64.02 dBm | -57.10 d8 -17.20 dB
-20.560 MHz -11.280 MHz | 200.000 kHz 7.08364 GHz -48.63 dBm -41.72 d& -21.65 dB
-11.280 MHz -10.280 MHz | 200.000 kHz 7.08373 GHz -49.77 dBm -42.86 dB | -22.96 dB |
10.280 MHz 11,280 MHz | 200.000 kHz 7.10628 GHz -41.23 dBm -34.31dB -14.41de |
11,280 MHz 20,560 MHz | 200.000 kHz 7.10631 GHz -41.00 dBm -34.08 dB -14.06 dB |
20.560 MHz 30.840 MHz | 200.000 kHz 7.12568 GHz | -64.39 dBm -57.48 dB |
30.840 MHz 50,000 MHz | 200.000 kHz 7.12896 GHz -64.10 dBm 18 dB |

) -
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Spectrum
Ref Level 10.00 dBm Offset 16.73 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 d
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -5.74 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
-50.000 MHz 31,020 MHz | 200.000 kHz 7.06353 GHz ~63.84 dBm -58.10 dB -18.10dB |
-31.020 MHz -20.680 MHz | 200.000 kHz 7.06400 GHz -64.47 dBm | -58.73 dB -18.76 dB |
-20.680 MHz -11,340 MHz | 200.000 kHz 7.08366 GHz -52.68 dém -26.93 dB
-11.340MHz | -10.340 MHz | 200.000 kHz 7.08366 GHz -53.43 dBm -27.79d8 |
10.340 MHz 11,340 MHz | 200.000 kHz 7.10634 GHz -41.04 dBm -15.40 dB |
11,340 MHz 20,680 MHz | 200.000 kHz 7.10639 GHz -40.76 dBm -14.98 dB |
20.680 MHz 31.020 MHz | 200.000 kHz 7.12587 GHz -64.54 dBm -58.80 dB | -18.97 dB |
31.020 MHz 50.000 MHz | 200.000 kHz 7.13819 GHz -63.71 dBm -57.97 dB -17.97 dB |

) G .
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SPORTON LAB.

FCC RF Test Repo

rt

Report No. : FR202807F

11AX20MIMO_Ant4_7095_52Tone_RU40

Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 16.73 d8

Mode Sweep

(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dBm ‘! l ".
-20 dBm )j !
-30 dém s
-40 dei
" \
=50 dei / \
-60 dB —
-70d
-80 derr
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.64 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.020 MHz | _200.000 kHz | 7.05956 GHz | 63.12dBm | 57.48dB | -17.48dB |
-31.020 MHz -20.680 MHz | 200.000 kHz 7.06407 GHz -63.52 dBm | -57.88 dB -17.98 dB
-20.680 MHz -11.340 MHz | 200.000 kHz 7.08309 GHz -50.17 dBm -44.53 de
-11.340 MHz -10.340 MHz | 200.000 kHz 7.08366 GHz -51.08 dBm -45.44 dB | |
10.340 MHz 11,340 MHz | 200.000 kHz 7.10632 GHz -39.64 dBm -34.00 dB |
11,340 MHz 20,680 MHz | 200.000 kHz 7.10637 GHz -39.98 dBm -34.34 dB |
20.680 MHz 31.020 MHz | 200.000 kHz 7.12599 GHz | -63.90 dBm -58.26 dB |
31.020 MHz 50,000 MHz | 200.000 kHz 7.12928 GHz -63.24 dBm 60 dB |
- r
Date: 16.NOV.2( 06:41:03

11AX20MIMO_Ant4_7095_106Tone_RU54

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.73 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf==28¢

heck

PAR

-10 dBém

-20 dei

-30 d

-40 d

<50 dB

-60 di

-70d

-80 d

CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power

-5.87 dBm

Standard: None

RBW 200.000 kHz

Date:

16.NOV.2022

Range Low Range Up | RBW | _Frequency | Power Abs Power Rel ALimit
50.000 MHz | -31.020 MHz | 200.000 KHz 7.05944 GHz ~63.08 dBm 57.21d8 17.21408 |
-31.020 MHz -20.680 MHz 200.000 kHz 7.06402 GHz -63.50 dBm | -57.63 dB -17.67 dB |
-20.680 MHz -11.340 MHz 200.000 kHz 7.08298 GHz -48.38 dBm -42.51 dB -21.92 dB
-11.340MHz | -10.340 MHz | 200.000 kHz 7.08368 GHz -49.04 dBm 4317 dB 23.47 db |

10.340 MHz 11,340 MHz 200.000 kHz 7.10634 GHz -38.05 dBm -32.18 dB8 -12.28.dB |

11.340 MHz 20.680 MHz | 200.000 kHz 7.10639 GHz -37.73 dBm -31.86 d& -11.83d8 |

20.680 MHz 31.020 MHz 200.000 kHz 7.12573 GHz -63.81 dBm -57.94dB | -18.28 dB |

31.020 MHz 50.000 MHz | 200.000 kHz 7.13001 GHz -63.57 dBm -57.70 dB -17.70 dB |
-~
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

11AX20MIMO_Ant5_7115_26Tone_RUS

Spectrum I

Ref Level 10.00 d8m Offset 16.91 d& Mode Sweep

Count 100/100

(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem
' I
-20 dBm. -
[ I

-30 dBm /‘ ‘r\

-40 dei

-50 dey = \

-60 dB!

-70d

-80 derr

CF 7.115 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None
Peak Power -11.70 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -30.960 MHz | 200.000 kHz | 7.07715 GHz | 6437dBm | 5267dB | -12.67dB |
-30.960 MHz -20.640 MHz | 200.000 kHz 7.08406 GHz -65.00 dBm | -53.30 d8 -13.32 dB
-20.640 MHz -11,320 MHz | 200.000 kHz 7.09441 GHz -65.01 dBm -53.32 de
-11.320 MHz -10.320 MHz | 200.000 kHz 7.10369 GHz -58.21 dBm -46.52 dB | |
10.320 MHz 11,320 MHz | 200.000 kHz 7.12631 GHz -46.89 dBm -35.19 d8 |
11.320 MHz 20,640 MHz | 200.000 kHz 7.12640 GHz -46.24 dBm -34.55 dB |
20.640 MHz 30.960 MHz | 200.000 kHz 7.14594 GHz | -65.40 dBm |
30.960 MHz 50,000 MHz | 200.000 kHz 7.14753 GHz -64.93 dBm |
N7

Date: 16.NOV.2(

11AX20MIMO_Ant5_7115_52Tone_RU40

Spectrum
Ref Level 10.00 dBm Offset 16.91 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBf==28¢
-10 dBém
2008 / |
/ | [\
-30 d
-40d
-50 dem \ =
-60 A
-
-70d
-80 d
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -12.62 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -30.960 MHz | 200.000 kHz 7.07365 GHz -64.28 dBm -51.66 dB -11.66 dB |
-30.960 MHz -20.640 MHz | 200.000 kHz 7.08408 GHz -64.90 dBm | -52.29 dB -12.34 dB |
-20.640 MHz -11,320 MHz | 200.000 kHz 7.10358 GHz -56.65 dBm -44.04 d& -23.96 dB
-11.320MHz | -10.320 MHz | 200.000 kHz 7.10369 GHz -57.81 dBm -45.19 dB -25.20d8 |
10.320 MHz 11,320 MHz | 200.000 kHz 7.12632 GHz -46.80 dBm -34.18 dB -14.28.dB |
11,320 MHz 20,640 MHz | 200.000 kHz 7.12634 GHz -46.36 dBm -33.74 dB -13.73dB |
20.640 MHz 30.960 MHz | 200.000 kHz 7.1458S GHz -65.02 dBm -52.40dB | -12.54 dB |
30.960 MHz 50.000 MHz | 200.000 kHz 7.15024 GHz -64.76 dBm -52.14 dB -12.14 dB |
g

Date:

16.NOV.2022 06

[
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SPORTON LAB.
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11AX20MIMO_Ant5_7115_106Tone_RU54

Spectrum I

Date: 17.NOV.2(

Ref Level 10.00 d8m Offset 16.91 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dBm
f .
-20 dBm - { :
[ I |
-30 dBm T -
-40 dB \
-50 dei \
-60 dB!
o — o
-70d
-80 derr
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.26 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -30.960 MHz | 200.000 kHz | 7.07174 GHz | 6476 dBm | 50.50dB __ -10.50dB |
-30.960 MHz -20.640 MHz | 200.000 kHz 7.08417 GHz -65.34 dBm | -51.08 dB -11.23 dB
-20.640 MHz -11,320 MHz | 200.000 kHz 7.10358 GHz -56.63 dBm -42.37 d& -22.28 dB
-11.320 MHz -10.320 MHz | 200.000 kHz 7.10370 GHz -57.24 dBm -42.98 dB | -23.28dB |
10.320 MHz 11,320 MHz | 200.000 kHz 7.12632 GHz -49.33 dBm -35.07 d8 -15.17 dB |
11.320 MHz 20,640 MHz | 200.000 kHz 7.12632 GHz -48.83 dBm -34.58 dB -14.57 dB |
20.640 MHz 30.960 MHz | 200.000 kHz 7.14595 GHz | -65.67 dBm -51.41dB -11.42d8 |
30.960 MHz 50,000 MHz | 200.000 kHz 7.15499 GHz -65.31 dBm -51.05 dB -11.05dB |
N7

11AX20MIMO_Ant4_7115_26Tone_RUS

Date:

16.NOV.2022

[

Spectrum
Ref Level 10.00 dBm Offset 16.73 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28¢
-10 dBém
l‘ ~\
-20d T ’ h
!
-30 d - 4
-40 d
-50.dl \
00 o =
-70d
-80 d
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None |
Peak Power -11.00 dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.200 MHz | 200.000 kHz 7.07320 GHz -64.20 dBm -53.20 dB -13.290B |
-31.200 MHz -20.800 MHz | 200.000 kHz 7.08382 GHz -65.01 dBm | -54.01 dB -14.03dB |
-20.800 MHz -11.400 MHz | 200.000 kHz 7.10323 GHz -56.30 dBm -45.30 d& -24.98 dB
-11.400 MHz | -10.400 MHz | 200.000 kHz 7.10361 GHz -56.78 dBm -45.78 dB -25.88.dB |
10.400 MHz 11,400 MHz | 200.000 kHz 7.12640 GHz -46.84 dBm -35.84 dB -15.94 dB |
11,400 MHz 20,800 MHz | 200.000 kHz 7.12641 GHz -45.72 dBm -34.72 dB -14.72.dB |
20.800 MHz 31.200 MHz | 200.000 kHz 7.14610 GHz -65.33 dBm -54.33dB | -14.45d8 |
31.200 MHz 50.000 MHz | 200.000 kHz 7.16296 GHz -64.76 dBm -53.76 dB -13.76 dB |
r

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

: A3-89 of 90



SPORTON LAB.
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11AX20MIMO_Ant4_7115_52Tone_RU40

Date: 16.NOV.2(

Spectrum I
Ref Level 10.00 d8m Offset 16.73 d& Mode Sweep
Count 100/100
(@ 1rm View
Limit fheck PARS
dBM<28¢
-10 dem T i
B J |
-20 dBém ‘f J Y‘
-30 dBm i :
=
/ \
-40 dei \
=S0.dB. \
-60 —
-70d
-80 derr
CF 7.115 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.11dBm RBW 200.000 kHz ‘
Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz | -31.200 MHz | 200.000 kHz | 7.06536 GHz | 6436 dBm | 532508 | -13.25d8 |
-31.200 MHz -20,800 MHz | 200.000 kHz 7.08383 GHz -64.81 dBm | -53.70 dB -13.73 dB
-20.800 MHz -11.400 MHz | 200.000 kHz 7.10360 GHz -54.52 dBm -43.41 d& -23.41dB
-11.400 MHz -10.400 MHz | 200.000 kHz 7.10361 GHz -55.14 dBm -44.03dB | -24.13dB |
10.400 MHz 11.400 MHz | 200.000 kHz 7.12640 GHz -46.45 dBm -35.33 dB -15.43de |
11.400 MHz 20,800 MHz | 200.000 kHz 7.12644 GHz -45.46 dBm -34.35 dB -14.32.dB |
20.800 MHz 31.200 MHz | 200.000 kHz 7.14613 GHz | -64.95 dBm -53.84 dB -13.92de |
31.200 MHz 50,000 MHz | 200.000 kHz 7.15674 GHz -64.69 dBm -53.58 dB -13.58 dB |
N7

11AX20MIMO_Ant4_7115_106Tone_RU54

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.73 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<288

-10 dBém
-20 dei

-30 d

-40 d

=50 dB

-60 di

-70 di
-80 d

CF 7.115 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power

-14.01 dBm

Standard: None |
RBW 200.000 kHz

Range Low Range Up | RBW | __Frequency | Power Abs Power Rel ALimit
-50.000 MHz -31.200 MHz 200.000 kHz 7.07086 GHz -64.82 dBm -50.81 dB -10.81dB |
-31.200 MHz -20,800 MHz 200.000 kHz 7.08381 GHz -65.52 dBm | -51.51 dB -11.52dB |
-20.800 MHz -11.400 MHz 200.000 kHz 7.10344 GHz -55.95 dBm -41.94 dB -21.81dB
-11.400 MHz | -10.400 MHz | 200.000 kHz 7.10361 GHz -56.52 dBm -42.51dB 22.61dB |

10.400 MHz 11,400 MHz 200.000 kHz 7.12640 GHz -47.97 dBm -33.96 d8 -14.06 dB |
11.400 MHz 20.800 MHz | 200.000 kHz 7.12645 GHz -47.20 dBm -33.19 d8 -13.14 d8 |
20.800 MHz 31.200 MHz 200.000 kHz 7.14618 GHz -65.59 dBm -51.58dB | -11.61dB |
31.200 MHz 50.000 MHz | 200.000 kHz 7.14673 GHz -65.25 dBm 51.24 dB -11.24 dB |
— __
Date: 17.NOV.2022
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s=aranas. FCC RF Test Report Report No. : FR202807F

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
EU'UJ | 15E RS5247-QP
iy
h-._,_‘_\_ |
50.0 15E RSS247-AVG
] |
) d
40.0
i 1
PR
30.0
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-LINE LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dB ~ dBuV  dBuV B dE
1 0.173 55.67 -9.14 64.81 45.19 0.05 10.43 QF
2 0.173 38.77 -16.04 54.81 28.28 0.05 10.43 Average
3%  0.183 B56.06 -B.27 £4.33 45.61 0.03 10.42 QP
4 0.183 40.66 -13.67 54.33 30.21 0.03 10.42 Average
5 0.219 51.33 -11.55 62.88 40.80 0.03 10.40
& 0.219 34.73 -18.15 52.88 24.30 0.03 10.40 Average
7 0.270 50.62 -10.50 61.12 40.20 0.05 10.37 QF
8 0.270 35.94 -15.18 51.12 25.52 0.05 10.37 Average
9 0.320 46.29 -13.42 59.71 35.90 0.05 10.34 QP
10 0.320 34.59 -15.12 49.71 24.20 0.05 10.34 Average
11 0.356 44.85 -13.98 58.83 34.50 0.03 10.32 QF
2 0.356 31.55 -17.28 48.83 21.20 0.03 10.32 Average
13 0.499 41.38 -14.63 56.01 31..20 -0.03 10.21 QF
14 0.489 32.78 -13.23 46.01 22.60 —0.03 10.21 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
0.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
i
4
30.0 1 E
20.0
10.0
015 2 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dE ~ dBuv  dBuv dB dE
14  0.177 58.67 -5.97 64.64 48.21 0.04 10.42 QP
2 0.177 42.07 -12.57 54.64 31.61 0.04 10.42 Average
3 0.259 46.02 -15.45 61.47 35.65 -0.01 10.38
4 0.259 30.62 -20.85 51.47 20.25 —0.01 10.38 Average
5 0.312 49.60 -10.33 59.93 39.31 -0.05 10.34
6 0.312 34.00 -15.93 49.93 23.71 -0.05 10.34 Average
7 0.352 45.55 -13.36 58.91 35.28 -0.06 10.32
g 0.352 31.55 -17.36 48.91 21.28 -0.06 10.32 Average
9 0.469 40.42 -16.12 56.54 30.26 —0.08 10.24 QF
10 0.469 27.32 -18.22 46.54 17.16 —0.08 10.24 Average
11 0.521 39.37 -16.63 56.00 29.25 -0.08 10.2
12 0.521 29.47 -16.53 46.00 19.35 —0.08 10.20 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR202807F

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : | 41 ~42 %
Test Engineer : Carry Xu
Temperature : 22~23 °C
Radiated Spurious Emission Test Modes
Mode Band Ees Antenna Modulation Channel | Frequency BC\G RU Remark
(GHz) Rate

Mode 1 U-NII-5 | 5.925-6.425 4+5 802.11a 1 5955 6Mbps - -
Mode 2 U-NII-5 | 5.925-6.425 4+5 802.11a 45 6175 6Mbps - -
Mode 3 U-NII-5 | 5.925-6.425 4+5 802.11a 93 6415 6Mbps - -
Mode 4 U-NII-6 | 6.425-6.525 4+5 802.11a 97 6435 6Mbps - -
Mode 5 U-NII-6 | 6.425-6.525 4+5 802.11a 105 6475 6Mbps - -
Mode 6 U-NII-6 | 6.425-6.525 4+5 802.11a 113 6515 6Mbps - -
Mode 7 U-NII-7 | 6.525-6.875 4+5 802.11a 117 6535 6Mbps - -
Mode 8 U-NII-7 | 6.525-6.875 4+5 802.11a 149 6695 6Mbps - -
Mode 9 U-NII-7 | 6.525-6.875 4+5 802.11a 185 6875 6Mbps - -
Mode 10 | U-NII-8 |6.875-7.125 4+5 802.11a 189 6895 6Mbps - -
Mode 11 | U-NII-8 |6.875-7.125 4+5 802.11a 209 6995 6Mbps - -
Mode 12 | U-NII-8 |6.875-7.125 4+5 802.11a 229 7095 6Mbps - -
Mode 13 | U-NII-5 |5.925-6.425 4+5 802.11ax HE20 1 5955 MCSO0 - -
Mode 14 | U-NII-5 |5.925-6.425 4+5 802.11ax HE20 1 5955 MCSO0 Partial_RU26/0 -
Mode 15 | U-NII-5 |5.925-6.425 4+5 802.11ax HE20 1 5955 MCSO | Partial RU52/37 -
Mode 16 | U-NII-5 |5.925-6.425 4+5 802.11ax HE20 1 5955 MCSO | Partial_RU106/53 -
Mode 17 | U-NII-5 |5.925-6.425 4+5 802.11ax HE20 45 6175 MCSO0 - -
Mode 18 | U-NII-5 |5.925-6.425 4+5 802.11ax HE20 93 6415 MCSO0 - -
Mode 19 | U-NII-5 |5.925-6.425 4+5 802.11ax HE40 3 5965 MCSO0 - -
Mode 20 | U-NII-5 |5.925-6.425 4+5 802.11ax HE40 43 6165 MCSO0 - -
Mode 21 | U-NII-5 |5.925-6.425 4+5 802.11ax HE40 91 6405 MCSO0 - -
Mode 22 | U-NII-5 |5.925-6.425 4+5 802.11ax HE80 7 5985 MCSO0 Full RU -
Mode 23 | U-NII-5 |5.925-6.425 4+5 802.11ax HE80 39 6145 MCSO0 Full RU -
Mode 24 | U-NII-5 |5.925-6.425 4+5 802.11ax HE80 87 6385 MCSO0 Full RU -
Mode 25 | U-NII-5 |5.925-6.425 4+5 802.11ax HE160 15 6025 MCSO0 Full RU -
Mode 26 | U-NII-5 |5.925-6.425 4+5 802.11ax HE160 47 6185 MCSO0 Full RU -
Mode 27 | U-NII-5 |5.925-6.425 4+5 802.11ax HE160 79 6345 MCSO0 Full RU -
Mode 28 | U-NII-5 |5.925-6.425 4+5 802.11ax HE20 97 6435 MCSO0 - -
Mode 29 | U-NII-6 |6.425-6.525 4+5 802.11ax HE20 105 6475 MCSO0 - -
Mode 30 | U-NII-6 |6.425-6.525 4+5 802.11ax HE20 113 6515 MCS0 - -
Mode 31 | U-NII-6 |6.425-6.525 4+5 802.11ax HE40 99 6445 MCSO0 Full RU -
Mode 32 | U-NII-6 |6.425-6.525 4+5 802.11ax HE40 107 6485 MCSO0 Full RU -
Mode 33 | U-NII-6 |6.425-6.525 4+5 802.11ax HE80 103 6465 MCSO0 Full RU -
Mode 34 | U-NII-6 |6.425-6.525 4+5 802.11ax HE40 115 6525 MCSO0 Full RU -

Sporton International Inc. (Kunshan) Page Number : C1 of C135
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Mode Band (%al_r:g) Antenna Modulation Channel | Frequency g::: RU Remark
Mode 35 U-NII-6 | 6.425-6.525 4+5 802.11ax HE80 119 6545 MCSO0 Full RU -
Mode 36 U-NII-6 | 6.425-6.525 4+5 802.11ax HE160 111 6505 MCSO Full RU -
Mode 37 U-NII-7 | 6.525-6.875 4+5 802.11ax HE20 117 6535 MCSO Full RU -
Mode 38 U-NII-7 | 6.525-6.875 4+5 802.11ax HE20 149 6695 MCSO0 Full RU -
Mode 39 U-NII-7 | 6.525-6.875 4+5 802.11ax HE40 123 6565 MCSO0 Full RU -
Mode 40 U-NII-7 | 6.525-6.875 4+5 802.11ax HE40 147 6685 MCSO Full RU -
Mode 41 U-NII-7 | 6.525-6.875 4+5 802.11ax HE40 179 6845 MCSO Full RU -
Mode 42 U-NII-7 | 6.525-6.875 4+5 802.11ax HE80 135 6625 MCSO0 Full RU -
Mode 43 U-NII-7 | 6.525-6.875 4+5 802.11ax HE80 151 6705 MCSO0 Full RU -
Mode 44 U-NII-7 | 6.525-6.875 4+5 802.11ax HE160 143 6665 MCSO Full RU -
Mode 45 U-NII-7 | 6.525-6.875 4+5 802.11ax HE20 185 6875 MCSO Full RU -
Mode 46 U-NII-7 | 6.525-6.875 445 802.11ax HE80 183 6865 MCSO Full RU -
Mode 47 U-NII-7 | 6.525-6.875 4+5 802.11ax HE160 175 6825 MCSO0 Full RU -
Mode 48 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 189 6895 MCSO Full RU -
Mode 49 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 209 6995 MCSO Full RU -
Mode 50 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 229 7095 MCSO0 Full RU -
Mode 51 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 229 7095 MCSO0 Partial_RUZ26/8 -
Mode 52 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 229 7095 MCSO Partial_RU52/40 -
Mode 53 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 229 7095 MCSO0 | Partial_RU106/54 -
Mode 54 U-NII-8 | 6.875-7.125 445 802.11ax HE40 203 6965 MCSO Full RU -
Mode 55 U-NII-8 | 6.875-7.125 4+5 802.11ax HE40 227 7085 MCSO0 Full RU -
Mode 56 U-NII-8 | 6.875-7.125 4+5 802.11ax HE80 199 6945 MCSO Full RU -
Mode 57 U-NII-8 | 6.875-7.125 4+5 802.11ax HE80 215 7025 MCSO Full RU -
Mode 58 U-NII-8 | 6.875-7.125 4+5 802.11ax HE160 207 6985 MCSO0 Full RU -
Mode 59 U-NII-8 | 6.875-7.125 4+5 802.11ax HE40 187 6885 MCSO0 Full RU -
Mode 60 U-NII-8 | 6.875-7.125 4+5 802.11a 233 7115 6Mbps - -
Mode 61 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 233 7115 MCSO - -
Mode 62 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 233 7115 MCSO Partial_RU26/0 -
Mode 63 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 233 7115 MCSO0 Partial_RU52/37 -
Mode 64 U-NII-8 | 6.875-7.125 4+5 802.11ax HE20 233 7115 MCSO0 | Partial_RU106/53 -

Co-location

Mode Band g}agzd) Antenna Modulation Channel | Frequency gg:z RU Remark

2400-2483.5 | 2400-2483.5 445 Bluetooth-LE_GSFK 39 2480 2Mbps - -

Mode 65 U-NII-8 6.875-7.125 445 802.11ax HE20 233 7115 MCSO0 - -
Part 27F---LTE_B13_BW 5M

2400-2483.5 2400-2483.5 4+5 802.11ax HE40 09 2452 MCSO0 Full RU -

Mode 66 U-NII-8 6.875-7.125 445 802.11ax HE20 233 7115 MCSO0 - -
Part 27F---LTE_B13_BW_5M

U-NII-8 6.875-7.125 4+5 802.11ax HE20 229 7095 MCSO - -

Mode 67 2400-2483.5 2400-2483.5 4+5 802.11ax HE40 09 2452 MCSO0 Full RU -
Part 27F---LTE_B13_BW_5M
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Report No. : FR202807F

Summary of each worse mode

Mode Modulation Ch. (FIVrIEC;) (dléi\(/ellm) (dléiunc/i/tm) M(ng)in Pol. 'Z?/Zk Result Remark
1 802.11a 1 5924.97 44.35 68.30 -23.95 H AVERAGE Pass Band Edge
1 802.11a 1 11910.00 44.03 74.00 -29.97 \ PEAK Pass Harmonic
2 802.11a 45 12350.00 44.23 74.00 -29.77 \ PEAK Pass Harmonic
3 802.11a 93 12830.00 44.40 88.30 -43.90 \% PEAK Pass Harmonic
4 802.11a 97 12870.00 44.47 88.30 -43.83 H PEAK Pass Harmonic
5 802.11a 105 | 12950.00 45.53 88.30 -42.77 \ PEAK Pass Harmonic
6 802.11a 113 | 13030.00 44.28 88.30 -44.02 \ PEAK Pass Harmonic
7 802.11a 117 13070.00 44.26 88.30 -44.04 \% PEAK Pass Harmonic
8 802.11a 149 13390.00 44.39 74.00 -29.61 \% PEAK Pass Harmonic
9 802.11a 185 13750.00 44.02 88.30 -44.28 \Y PEAK Pass Harmonic
10 802.11a 189 13790.00 43.90 88.30 -44.40 H PEAK Pass Harmonic
11 802.11a 209 13990.00 44.38 88.30 -43.92 \% PEAK Pass Harmonic
12 802.11a 229 7125.00 45.87 68.30 -22.43 H AVERAGE Pass Band Edge
12 802.11a 229 14190.00 43.69 88.30 -44.61 H PEAK Pass Harmonic
13 802.11ax HE20 1 5924.97 44.68 68.30 -23.62 H AVERAGE Pass Band Edge
13 802.11ax HE20 1 11910.00 44.37 74.00 -29.63 H PEAK Pass Harmonic
14 802.11ax HE20 1 5913.53 44.23 68.30 -24.07 H AVERAGE Pass Band Edge
14 802.11ax HE20 1 11910.00 47.38 74.00 -26.62 \Y PEAK Pass Harmonic
15 802.11ax HE20 1 5911.84 44.31 68.30 -23.99 H AVERAGE Pass Band Edge
15 802.11ax HE20 1 11910.00 46.61 74.00 -27.39 \% PEAK Pass Harmonic
16 802.11ax HE20 1 5923.80 44.34 68.30 -23.96 H AVERAGE Pass Band Edge
16 802.11ax HE20 1 11910.00 47.03 74.00 -26.97 H PEAK Pass Harmonic
17 802.11ax HE20 45 12350.00 43.74 74.00 -30.26 H PEAK Pass Harmonic
18 802.11ax HE20 93 12830.00 43.58 88.30 -44.72 \% PEAK Pass Harmonic
19 802.11ax HE40 5924.12 43.91 68.30 -24.39 H AVERAGE Pass Band Edge
19 802.11ax HE40 3 11930.00 43.75 74.00 -30.25 \Y PEAK Pass Harmonic
20 802.11ax HE40 43 12330.00 44.12 74.00 -29.88 \Y PEAK Pass Harmonic
21 802.11ax HE40 91 12810.00 44.71 88.30 -43.59 \% PEAK Pass Harmonic
22 802.11ax HE80 7 5922.76 45.44 68.30 -22.86 H AVERAGE Pass Band Edge
22 802.11ax HE80 7 11970.00 44.82 74.00 -29.18 \Y PEAK Pass Harmonic
23 802.11ax HE80 39 12290.00 44.29 74.00 -29.71 H PEAK Pass Harmonic
24 802.11ax HE80 87 12770.00 44.82 88.30 -43.48 H PEAK Pass Harmonic
25 802.11ax HE160 15 5872.60 48.56 68.30 -19.74 H AVERAGE Pass Band Edge
25 802.11ax HE160 15 12050.00 44.20 74.00 -29.80 H PEAK Pass Harmonic
26 802.11ax HE160 47 12370.00 43.93 74.00 -30.07 H PEAK Pass Harmonic
27 802.11ax HE160 79 12690.00 44.37 74.00 -29.63 H PEAK Pass Harmonic
28 802.11ax HE20 97 12870.00 44.85 88.30 -43.45 H PEAK Pass Harmonic
29 802.11ax HE20 105 12950.00 43.61 88.30 -44.69 H PEAK Pass Harmonic
30 802.11ax HE20 113 13030.00 44.39 88.30 -43.91 H PEAK Pass Harmonic
31 802.11ax HE40 99 12890.00 44.34 88.30 -43.96 H PEAK Pass Harmonic
32 802.11ax HE40 107 12970.00 44.38 88.30 -43.92 H PEAK Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : C3 of C135

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID: IHDT56AH5




saronas. FCC RF Test Report

Report No. : FR202807F

Mode Modulation Ch. (FIVrIEC;) (dléi\(/ellm) (dléiunc/i/tm) M(ng)in Pol. 'Z?/Zk Result Remark
33 802.11ax HE80 103 12930.00 44.40 88.30 -43.90 H PEAK Pass Harmonic
34 802.11ax HE40 115 | 13050.00 44.65 88.30 -43.65 H PEAK Pass Harmonic
35 802.11ax HE80 119 | 13090.00 44.32 88.30 -43.98 H PEAK Pass Harmonic
36 802.11ax HE160 111 13010.00 45.52 88.30 -42.78 \% PEAK Pass Harmonic
37 802.11ax HE20 117 13070.00 43.98 88.30 -44.32 H PEAK Pass Harmonic
38 802.11ax HE20 149 | 13390.00 44.04 74.00 -29.96 H PEAK Pass Harmonic
39 802.11ax HE40 123 | 13130.00 44.93 88.30 -43.37 \ PEAK Pass Harmonic
40 802.11ax HE40 147 13370.00 44.69 74.00 -29.31 H PEAK Pass Harmonic
41 802.11ax HE40 179 13690.00 44.11 88.30 -44.19 \% PEAK Pass Harmonic
42 802.11ax HE80 135 | 13250.00 43.77 74.00 -30.23 \ PEAK Pass Harmonic
43 802.11ax HE80 151 13410.00 44.64 88.30 -43.66 H PEAK Pass Harmonic
44 802.11ax HE160 143 13330.00 43.98 74.00 -30.02 \% PEAK Pass Harmonic
45 802.11ax HE20 185 13750.00 43.54 88.30 -44.76 \% PEAK Pass Harmonic
46 802.11ax HE80 183 13730.00 43.84 88.30 -44.46 \Y PEAK Pass Harmonic
47 802.11ax HE160 175 13650.00 44.25 88.30 -44.05 H PEAK Pass Harmonic
48 802.11ax HE20 189 13790.00 44.24 88.30 -44.06 \% PEAK Pass Harmonic
49 802.11ax HE20 209 | 13990.00 43.50 88.30 -44.80 H PEAK Pass Harmonic
50 802.11ax HE20 229 7134.60 60.38 68.30 -7.92 H AVERAGE Pass Band Edge
50 802.11ax HE20 229 14190.00 42.89 88.30 -45.41 H PEAK Pass Harmonic
51 802.11ax HE20 229 7173.80 45.17 68.30 -23.13 H AVERAGE Pass Band Edge
51 802.11ax HE20 229 14190.00 46.83 88.30 -41.47 H PEAK Pass Harmonic
52 802.11ax HE20 229 7170.28 45.16 68.30 -23.14 H AVERAGE Pass Band Edge
52 802.11ax HE20 229 14190.00 47.47 88.30 -40.83 H PEAK Pass Harmonic
53 802.11ax HE20 229 7138.28 45.20 68.30 -23.10 H AVERAGE Pass Band Edge
53 802.11ax HE20 229 14190.00 47.50 88.30 -40.80 H PEAK Pass Harmonic
54 802.11ax HE40 203 13930.00 43.17 88.30 -45.13 H PEAK Pass Harmonic
55 802.11ax HE40 227 7125.00 44.04 68.30 -24.26 H AVERAGE Pass Band Edge
55 802.11ax HE40 227 14170.00 43.66 88.30 -44.64 \% PEAK Pass Harmonic
56 802.11ax HE80 199 | 13890.00 43.44 88.30 -44.86 H PEAK Pass Harmonic
57 802.11ax HE80 215 7206.94 43.69 68.30 -24.61 H AVERAGE Pass Band Edge
57 802.11ax HE80 215 14050.00 43.77 88.30 -44.53 H PEAK Pass Harmonic
58 802.11ax HE160 207 7133.08 44.40 68.30 -23.90 H AVERAGE Pass Band Edge
58 802.11ax HE160 207 13970.00 43.26 88.30 -45.04 H PEAK Pass Harmonic
59 802.11ax HE40 187 13770.00 43.62 88.30 -44.68 H PEAK Pass Harmonic
60 802.11a 233 7125.01 54.72 68.30 -13.58 H AVERAGE Pass Band Edge
60 802.11a 233 14230.00 43.68 88.30 -44.62 \% PEAK Pass Harmonic
61 802.11ax HE20 233 7125.01 65.05 68.30 -3.25 H AVERAGE Pass Band Edge
61 802.11ax HE20 233 14230.00 43.91 88.30 -44.39 H PEAK Pass Harmonic
62 802.11ax HE20 233 7125.01 45.84 68.30 -22.46 H AVERAGE Pass Band Edge
62 802.11ax HE20 233 14230.00 47.77 88.30 -40.53 \% PEAK Pass Harmonic
63 802.11ax HE20 233 7125.01 45.63 68.30 -22.67 H AVERAGE Pass Band Edge
63 802.11ax HE20 233 14230.00 47.06 88.30 -41.24 \Y PEAK Pass Harmonic
64 802.11ax HE20 233 7125.01 46.08 68.30 -22.22 H AVERAGE Pass Band Edge
64 802.11ax HE20 233 14230.00 47.04 88.30 -41.26 \% PEAK Pass Harmonic
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Co-location
Mode Modulation Ch. (FNrIeHc;) (dléi\</e/|r'r1) (dléiunc/i/tm) M(?jrg)in Pol. Z?/Zk Result Remark
Bluetooth-LE_GSFK 39 2485.12 45.45 54.00 -8.55 \% AVERAGE Pass Band Edge
Bluetooth-LE_GSFK 39 7440.00 44.04 74.00 -29.96 H PEAK Pass Harmonic
o 802.11ax HE20 233 7125.01 54.96 68.30 -13.34 H AVERAGE Pass Band Edge
802.11ax HE20 233 | 14230.00 46.60 88.30 -41.70 H PEAK Pass Harmonic
802.11ax HE40 09 2483.54 50.26 54.00 -3.74 \% AVERAGE Pass Band Edge
802.11ax HE40 09 7356.00 42.71 74.00 -31.29 \% PEAK Pass Harmonic
06 802.11ax HE20 233 7125.01 64.95 68.30 -3.35 H Average Pass Band Edge
802.11ax HE20 233 | 14230.00 46.98 88.30 -41.32 \% PEAK Pass Harmonic
802.11ax HE20 229 | 7209.96 44.86 68.30 -23.44 H AVERAGE Pass Band Edge
802.11ax HE20 229 | 14190.00 47.24 88.30 -41.06 \% PEAK Pass Harmonic
o7 802.11ax HE40 09 2483.54 46.93 54.00 -7.07 \Y AVERAGE Pass Band Edge
802.11ax HE40 09 7356.00 42.81 74.00 -31.19 H PEAK Pass Harmonic
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Mode Band Edge

U-NII-5_5.925-6.425_802.11a_CH1_5955MHz

ANT 4+5

Pol. Horizontal Fundamental

1MLeveI (dBuVim) 1,”,Le\lre\ (dBuVim)

138 1138

1

915 975

WIFI 65 PEAK WIFI 6 PEAK
813 813 |

65.0 5.0

1 W ———
gty i il s
Peak
325 315
16.3 163
525 5851, 877, 5903. 5929, 5955 1000 2800. 600, 6400, 8200. 10000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o d
1 592471 55.38 88.3@ -32.92 41.74 35.11 18.52 31.99 0.68 le@ 248 PEAK 1 5955.80 101.63 ------ ------ §7.87 35.23 10.54 32.81 0.80 180 248 PEAK
1MLeveI (dBuVim) 1,”,Le\lre\ (dBuVim)
138 138
975 975 1
813 813
WIFI GE(AVG) WIFI GE(AVG)
65.0 65.0 |
484 488
Avg : e
325 325
16.3 163
525 5851, 877, 5903. 5929, 5955 1000 2800. 600, 6400, 8200. 10000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1592497 44.35 68.30 -23.95 30.71 35.11 18.52 31.99 0.88  1e@ 248 AVERAGE 1 5955.80 93.96 ------ ------ 80.20 35.23 10.54 32.81 0.80 180 245 AVERAGE
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Pol. Vertical Fundamental
mLevd(d&lVlm) " Level (dBuVim)
138 138
1
975 t 95
WIF GE(IMK WIFI 6E PEAK
¥
| Aomom T il
/ L Oy e e U Ul
650 ! 65,
1 sy
ol uistrtiantaind
Py L g A b :J‘,-.,MWMW | el A T
Peak M”"““
325 32!
16.3 163
5825 5851, 5677, 5903. 5929, 5955 1000 2000, 4600. 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg Pz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 5923.54 54.63 88.30 -33.67 41.88 35.11 18.51 31.99 @.60 3@ 62 PEAK 1 5955.80 98.88 ------ ------ 84,3 35.23 10.54 32.81 @.80 300 62 PEAK
mLevd(d&lVlm)
138
975
813 [\
v
IFI GE(AVG)
854 |
488
Avg I
325
16.3
5825 5851, 5677, 5903. 5929, 5955
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B dB  om  deg
1 592419 43.18 68.30 -25.12 29.55 35.11 18.51 31.99 @.6e 3@ 62 AVERAGE
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Pol.

Horizontal

Lol b

130,

1134

WIFI 6E PEAK

U FISE(AL@

Peak i ————————————

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 11910.08 43.9 74.80 -30.04 SL.44 38.71 15.21 6L.40 0.00 308 0 PEA

Vertical
o Level (dBuVim)
1134
915
i | WIFI GE PEAK|
11/ — — ]
i HﬁE(@
ol q
——— Rl
3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBul/m dBuV/m 6B dBW/
1 11910.08 44,03 74.80 -29.97 5151

difm 48 4B 4B o deg
B/ 1520 L4 6.0 10 B PEA
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Pol. Horizontal Vertical
el B} el B}
134 1138
95 a5
m_ __ WFIGE PEA W_ __ WFIGE PEA
" __ HﬁE(qL@ " __ HﬁEerg
Peak W A n,, . WWM e

Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12350.08 43.91 74.80 -30.09 50.86 38.94 15.54 6L.43 0.00 308 0 PEM 1 12350.00 4413 74.80 -29.77 SLIB 38.94 15.54 6L43 0.00 108 @ PEA
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Pol.

Horizontal

Lol b

130,

1134

WIFI 6E PEAK

U FISE(AL@

Peak 8 I A N

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 12830.08 43.87 83.30 -44.43 50.19 39.27 15.92 6LSL 0.00 308 @ PEA

Vertical

. Level (dBuVim)

1134

915

B i WIFIGE PRAK]

11/ — — ]
i HﬁE(@

§ 1

!

1 kl

10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 12830.00 44.40 8830 -43.99 50.70 30.27 15.92 6151 080 1w @ PEM
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Pol. Horizontal Vertical
mmmmm o Level (dBuVim)
138 1134
915 915
iy | WIFI GE PEAK| i | WIFI GE PEAK|
11/ — — ] 11/ — — ]
I iG] | B
Peak e " PP R (T ITAPRORIIRE eagr=
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12670.00 44.47 83.30 -43.83 50.74 39.30 15.95 6L.52 0.00 308 @ PEA 1 12870.00 4416 83.30 -44.14 S0.43 39.30 15.95 6L.52 0.00 108 @ PEA
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Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg
1 12950.00 44.46 82.30 -43.84 50.62 39.36 16.01 6153 0.80 30 0 PEM

PHz dBul/m dBuV/m 6B dBW/
1 12950.00 45.53 88.30 -42.77 SL.69

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm) o Level (dBuVim)
138 1134
915 915
iy | WIFI GE PEAK| i | WIFI GE PEAK|
11/ — — ] 11/ — — ]
il HﬁE(@ i HﬁE(@
Peak s i b 1‘
g A A RIS
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

difm 48 4B 4B o deg
39.36 1601 6153 6.00 100 @ PEA
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1 13630.08 43.95 83.30 -44.35 50.88 39.37 16.06 6L.56 0.00 308 @ PEAK

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
iy | WIFI GE PEAK| i | WIFI GE PEAK|
11/ — — ] 11/ — — ]
I iG] | B
Peak s 1 y i
e oty (IFORFR——" N —
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

1 13630.00 4418 B83.30 -44.02 S0.41 39.37 16.06 6L.56 0.00 108 @ PEAC
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1 13670.00 44.21 83.30 -44.09 5038 39.33 16.08 6L.56 0.00 308 @ PEAK

1 13670.00 4416 88.30 -44.04 50.43

Pol. Horizontal Vertical
meeI(dBlNﬁn) . Level (dBuVim)
1134 1134
915 915
iy | WIFL6E PREAK] i i WIFIGE PRAK]
11/ — — ] 11/ — — ]
il HﬁE(@ i HﬁE(@
Peak s i o b 1 oo
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

39.33 16.08 6155 0.00 108 @ PEA
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1 13390.00 44.23 74.80 -29.77 50.72 39.01 16.23 6L73 0.00 308 0 PEA

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy | WIFI GE PEAK| i | WIFI GE PEAK|
11/ — — ] 11/ — — ]
I iG] | B
Peak s 1 A b f TR
s A s |t sttt iy
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

1 13390.00 4439 74.80 -29.61 50.88 39.81 16.23 6L.73 0.00 108 @ PEA

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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1 13750.08 43.66 83.30 -44.64 50.13 38.85 16.40 6L72 0.00 308 0 PEA

1 13750.00 44.02 88.30 -44.28 50.49

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy | WIFI GE PEAK| i | WIFI GE PEAK|
11/ — — ] 11/ — — ]
I iG] | B
Peak v ‘ | “ o
oo el ORRATPRIRRERI T B
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

38.85 16.40 6L72 8.00 108 @ PEA

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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Pol. Horizontal Vertical
el B} el B}
134 1138
95 a5
m_ __ WFIGE PEA i - __ WFIGE PEA
" __ HﬁE(qL@ " __ HﬁEerg

Peak MWWWW i sastiosonuin o o

Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13790.00 43.9 83.30 -44.40 50.35 38.84 16.42 6L7L 0.00 308 0 PEA 1 13790.00 4297 83.30 -45.33 49.42 3B.84 16.42 6L7L 0.00 108 @ PEA
Sporton International Inc. (Kunshan) Page Number : C17 of C135
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Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13%90.00 4293 83.30 -45.37 49.28 38.80 16.51 6L.66 0.00 308 @ PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy | WIFI GE PEAK| B | WIFI GE PEAK|
11/ — — ] 11/ — — ]
il HﬁE(@ i HﬁE(@
Peak s b
A I g i M
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBu/m dBuV/m 6B B dBm B

1 13%90.00 4438 88.30 -43.92 50.73 38.80 16.51 6L.66 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5
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12
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 445
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
A W E DEAK W GEBEAK
5.0 ] 5.
us elmensbi b ooy mWWWWMWMWWMWWMwwM
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 71516 57.14 88.30 -3L.16 42.64 5.0 1159 32.79 0.00 108 231 PEAK 1 7095.00 100,76 ---ens -=--e- 86,27 35.70 1157 3278 0.0 lea 231 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
W GE(AV) WIFIGE(AV)
5.0 5. |
48 ! 48 Np———
Av
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 45.87 68.30 -10.43 3137 3570 1159 3279 0.0 108 231 AVERAGE 1709500 91,62 ---ees =eeeen .03 3570 1157 3178 0.00 108 231 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C135
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12
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 445
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
w5 w5 1
M,"\A WWIFI GE PEAK WIF|GE PEAK
L
813 813 |
5.0 5.
1 bbb 7
488 ikl Ll L 4&3Wwwww
Peak
325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 713044 55.60 88.30 -30.70 4118 5.0 1159 3279 0.00 108 M PEX 1 709500 96,05 ---ene -eeee- BLS6 35.70 1157 3178 .00 lee 44 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5
1
813 813
W GE(AV) WIFIGE(AV)
5.0 5. |
48 1 48 N ———
AV V‘W
) 325 35
163 163
Ties . 4., T8, ™. 145 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 715.60 44.67 68.30 -13.63 30.17 35.70 1159 32.79 0.0 108 44 AVERAGE 1 709500 87,92 ---eee weeeen 7343 3570 1157 3178 0.00  lo@ 44 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C135
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Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
iy | WIFI GE PEAK| i | WIFI GE PEAK|
11/ — — ] 11/ — — ]
I iG] | B
Peak e ! n ‘
e oo MWMWWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 14199.00 43.69 83.30 -44.61 49,55 39.06 16.65 6L.6e 0.00 308 @ PEAK 1 14190.00 43.57 88.30 -44.73 49.46 39.86 16.65 6l.ce 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: IHDT56AH5
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13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT 445
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
W GEPEAK] WIF|GE PEAK
813 813 | F
5.0 5.
1 WWMWMWW
P T S O A A R i 43‘3W‘
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592211 56.28 88.30 -32.02 42.66 35.10 10.51 3199 0.0 108 257 PEAK 1 5955.00 162,27 =--ens =eeee- B8.49 35.25 10.55 3262 .00 le@ 257 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFIBE(AVG) WIFIGE(AV)
5.0 5. |
48 1 48 R ————
Av
g " SZ‘SV,‘/M/\’J
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 44.68 68.30 -13.62 31.04 35.11 10.52 3199 2.0 108 257 AVERAGE 1 595500 9076 =--eee weeee- 78,9 35.25 10.55 3282 0.0 108 257 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C135
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13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT 445
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
' L gﬂ% ‘ WFGE PEAK
813 813 | F
5.0 5.
1 MWWWMW
gy MWM
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5859.71 5413 88.30 -34.17 40.75 34.86 10.46 3194 0.0 308 57 PEN 1 595500 98.99 ---eee weeee- 85,21 35.25 10.55 3262 0.0 0@ 57 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
W fE(AVG) WIFIGE(AV)
5.0 5. |
48 1 48 i ————
Av
g " az‘sw/_,‘,wl"‘u
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5923.82 43.50 68.30 -24.80 29.87 35.11 10.51 3199 2.0 308 57 AVERAGE 1 595500 89.59 ---eee weeee- 75,81 35.25 10.55 3282 0.80 300 57 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C135
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Pol. Horizontal Vertical
PaneI(dBle] o Level (dBuVim)
138 1134
915 915
iy | WIFI GE PEAK| i | WIFI GE PEAK|
11/ — — ] 11/ — — ]
il HﬁE(@ i HﬁE(@
Peak 8 ‘ f !
PRI TTPRT——— s A A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11910.08 4437 74.80 -29.63 5L.85 38.71 15.21 6L.40 0.00 308 @ PEA 1 11910.00 43.54 74.80 -30.46 SL.A2 38.71 15.21 6L40 0.00 108 @ PEA

Sporton International Inc. (Kunshan)
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14
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Partial_RU26/0_5955MHz
ANT 445
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
W GEEAK] WIF|GE PEAK
813 813 | F
5.0 5.
1 WMWMWWWW
e e TR
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5897.80 56.40 88.30 -31.99 42.87 .01 10.49 3197 .00 108 229 PEXK 1 595500 99.07 ---eee -eeee- 5.3 35.21 10.54 3261 .00 lee 229 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFIBEIAVE) WIFIGE(AV)
5.0 \R,u 5. |
48 1 48 R p———
Av
g 1 32‘5,«.//_“’_/‘/—”
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 591353 44.23 68.30 -24.07 30.63 35.47 10.51 3198 @.60 109 229 AVERAGE 1 595500 91,09 ---eee -eeee- 7.3 3521 10.54 3261 0.00 108 229 AVERAGE
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